ST

THREAD TENSION

<
o

® Y

\ ., hf\

[ =
Ve A
v oS-\
NP
VA~
VAR
\ N
__—
FAY

W
A
[}
W
W

\
W

\
[N
[
\
) 1), W
[V vy
\
VL W,
[T 4.,
(A
© Ly N
(S vy
A
v W
) (. W
o [ Cr it
[ '
Vo AV
o™~ (B TR
™ vy AN
VoL 4 vy
VoL A
Vv A
\ o\ vy
\ v,
\ [/ \
7 -7
‘-
F \\\\

12

13



T
THREAD TENSION

[
No |BB@ES | |3 || EH g DESCRIPTION
m|m|m|m
PARTS NO.|®@ || |o|QTY

1 140431 * x| x| x| 1 |FAFHw (FA) Tension bracket

2 |B158768 ¥ | x| x| 3 |FAFHRE Tension bracket pin

3 14043102 | *|*|*|*| 1 |&HAFE&E Tension stud

4 130011 ® | kx| x| 1 |FE—JFE Tension stud (first)

5 (10652 *| x| *| x| 1 [FE—RFHEFY + Tension stud (first) nut

6 120224 *| x| x| x| 2 |E—FFFM Tension disc (first)

7 120226-01 k| kx| x| 1 iB&EATYYT Tension spring

8 (20225 ¥ | x| x| x| 1 |E—P{FO—L v + Tension thumb nut (first)
9 |B145446 * | k[ x| x| 4 |FHIFI Tension disc

10 |B159805 k[ * | 2 REGFMIPR Tension disc presser

11 |[BS07490 k| k| x| x| 2 [i@EXT) Y Tension spring

12 128206 *|*|®|%| 2 |O—Lwv X bywsi— Regulating thumb nut washer
13 |B149566 *|x[*x|%| 2 [A—LwbkFwbk Regulating thumb nut

14 (60391 ¥ x| x| x| 1 |RATFE Tension stud

15160148 *|*|x|x| 2 |RDBIOHEE Tension releasing pin

16 (40434 k| x| k| x| 1 [HPDSHIR Tension releasing plate

17 (19422 ¥k |x|x| 2 |HRDPDI2OHRERL Hinge screw  9/64X40
18 |19512 [ ®| k|| 1 |HRBIRTY T8 Thread controller stud

19 (10689 *| x| x|x| 1 |RIIARTYT Thread controller spring
20 (10694 *|x|*x| x| 1 |Z&EM Thread controller disc

21 |B118319 *|x|x|*x| 1 |ZEMiEHRLC Screw 3/32X56 L=6.0
22 119534 k| k| k| x| 1 [A—LwhkF+y b Tumb nut  7/32X32

23 140431C ||+ x| 1 [SAFR (3H) Tension bracket comp.

24 (10720 x| % | x| x| 1 |HRDPBDHE Thread release plate rod
25 15007 * |k [*x|x| 1 |42l Screw 9/64X40 L=10

26 4221 *|*x| x| %] 1 PAGHZ Qil wick retainer

27 {10690 *|k|k|x| 1 [RTYLTE Thread controller spring stop
28 (10650 x| x| x| 1 |Hl Screw 3.4X36 L=6

29 [34042-TA | * | *|*|*| 1 |%RIAFHE Thread guide

30 [11142 k| x| x|[x] 1 |Tyirvr— Washer

31 |10545 klx|x|x| 1 |42l Screw 11/64x32 1=14.0
32 11006 * x| x|x| 1 | EiRRE Arm top cover thread guide
33 113076-02 EIEIEIE] 1 |Fvbk NUT 7/32X32

34 115038 * | k|| x| 1 | ERITLIE Rubber plug

35 [15054 * || x| x| 1 [EHRENE) Thread guide (upper)

36 {10685 *| x| x| 2 (42l Screw 3.4X36 L=6.5

37 [10759-A | x| *| x| *| 1 |@HENTF) Thread guide (lower)

38 [10760 * x| x| 1 |ERETTILE 0il felt

14




INA S —HERE (-8BLV, —-8BLV-1)
BINDER MECHANISM (-8BLV, -8BLV-1)

15




INA T —HEFE (-8BLV, 8BLV-1)
BINDER MECHANISM (-8BLV, -8BLV-1)

—|a
No. [BRES (|3 L[| EE e DESCRIPTION
PARTS NO. | 8| & | S| 2| aTY
1 {34105C x| =|*] 1 [XK#FEHF) Thread take—up lever complete
2 34105 % -*] 1 |XF Thread take—up lever
3 |15026 | *] - * 1 |XTFEE Thread take—up lever driving stud
4 15013 ~- | * *| 1 |KFE Thread take—up lever hinge stud
5 110528 x| -1*| 1 |$tEIFT Needle bar connecting link
6 |10523 —|®|-|*| 1 |$HEISOE Needle bar connecting link stud
7 |13249-62 —|®|-|*| 1 [hifZ Vibrating presser foot
8 |13773 —x[-]*| 1 [5FX Lifting presser foot
9 {13775 -l *[=-]-] 1 |#t4R Throat plate
10 {13776 —|*f{-|-1 1 |EYH Feed dog
11 (13786 -|*|-]1-] 1 |EYLETAHL Feed lifting cam
12 |13783 -] - %] 1 |#BEiRELCH) Binder plate with screws
13 [11716 - *[-|*| 1 [E&RERLC Hinge screw 5/16X24 L=10
14 |11823 | *[-|*| 1 [EBRRATIY Binder plate spring
15 (11717 - x| - x| 1 [EBHRTYr— Washer
16 (13256 ~|*|-|*| 1 |7T—TERN Tape guide
17 |10561 -1*]-1*] 1 |4l Screw 11/64X32 L=6.5
18 |16287 x| =*x] 1 |[Tvirr— Washer
19 {13234 - *|-|*| 2 [/ 5—FRLCFvb Knurled nut 3/16X32
20 |16287 —l*x|=|*] 2 |Tvirv— Washer
2113785 x| -|*| 1 |EEHHREZIR Support plate
22 113780 x| =] x| 1 |EENEH Rocking shaft
23 13779 x| - x| 1 [{EEHEHAZIL Rocking shaft bushing
24 {13778 —|*| | x| 1 |EBEHS— Collar
25 |6603 -|*|-|*| 1 |RAC Screw 9/64X40 L=19
26 (13782 x| -|*| 1 |IEHBEEC RL Hinge stud screw 11/64X40
27 |13781 —|x|-|*| 1 [EBAE Slide block
28 (13788 - x| -[*| 1 [EBAERbY/AA— Slide block stopper
29 |12392 = *|-|*| 1 [EBAEE RLCTVE Knurled nut 11/64X40
30 11142 || —-[*x| 1 [Tvivr— Washer
31 (31208 —{=*|=1*| 1 |[RFU2T Tuiv— Spring washer
32 [13206 | *®x|=|*| 1 [INA2HF—EU=DE Rocking shaft driving crank
33 |10545 - *|—|* 1 |Hl Screw 11/64X32 L=14
34 {2067 | *[=|*]| 1 |4LC Screw 11/64X40 L=6
35 |13208 - *|-|*| 2 |R=aqstrES Ball joint pin
36 [13207 - *|-|*| 1 | KR=nTa1rt Ball joint
37 110725 —|*|-|*| 2 |[Zx)Lk Qil felt
38 |13209 —-|*|-|=*| 1 |2l Screw 11/64X32 L=6
39 (16287 x| -%x] 1 [Tyuiy— Washer
40 |13784 x| -|%| 1 [~uFflix Bed side cover
41 (8111 —{*x|-|*| 2 [42LC Screw 1/8X44 =18

16




N —miINiE R4 (-8BL-1, —8BLV-1)
SMALL CYLINDER-EDGE TYPE (-8BL-1, -8BLV~-1)

~

R
e

~

—

/—\\’ \\\ |
) T )
-

4

LCW-8BL-1
LCW-8BLV-1




R —IEINERA T (-8BL-1, -8BLV-1)
SMALL CYLINDER-EDGE TYPE (-8BL-1, -8BLV-1)

— |
No. (Bl @ES | |3 L |3 EHK e DESCRIPTION
m|m|m|m
PARTS NO.|®|®|® || QTY
1 |13832 -{-|*[*| 1 |[REVH—AA—T+— Bobbin case opener
2 113831 || *|* 1 |h<xéE Hook saddle
3 13823 - =1=|-| 1 |#HR Throat plate
3 [13852-A x| 1 |$tHiR Throat plate
4 13469 |- *=[*] 2 |42l Screw 9/64X40 L=6
5 [13833 -f=*|-| 1 &Y Feed dog
5 |13853-A - =-=*] 1 |ZFEYsE Feed dog
6 |13834 | =1*[*] 1 |42l Screw 11/64X40 L=7
7 [13835C —|-|*[*x] 1 |ZFYLTEER) Feed base complete
8 13835 - - =[*| 1 [FEUtE Feed base
9 (13836 -l -*[*] 1 [FYLEE Feed base guide
10 (13837 -[-*|*| 1 [EYEETRYRK Feed base adjusting plate
11 113469 - =-[*|*] 2 [#2C Screw 9/64X40 L=6
12 113838 -|-1*x|*| 1 |AEELZR Guide roller pin bracket
13 |13469 - =1 *|*] 2 [42C Screw 9/64X40 L=6
14 |13828 —| = *|*| 1 [Téh Hook driving shaft
15 |13830 -|-{*|-| 1 |ZEYLETHL Feed lifting cam
15 |13854 -|-1-[*| 1 |ZEYLETFTHAL Feed lifting cam
16 [13829 = =|*|*| 1 | TFT#~7YY Hook driving shaft bearing
17 [13839 =1 *|*| 1 |EVEZS Feed rock shaft supporting base
18 (13469 -{-*[*] 2 42l Screw 9/64X40 L=6
19 |13824 = *|*| 1 |#5F Bed cylinder cap
20 |13826 -|-1*|*| 3 |l Screw 11/64X32 L=8
21 113825 | =1*|*| 1 |ASAE=ZE Bed cylinder cap support block
22 113469 -|-1*|*| 2 |Ral Screw 9/64X40 L=6
23 113827 | =*|=*] 1 |2UHF—h/— Cylinder cover
24 |113838C -1 -1*|*| 1 |AEEZL£E) Guide roller pin bracket complete

18




(1)

ACCESSORIES (1)

0L

28

0
0
0
0

217

24 25 26

19




{FIE&a1)
ACCESSORIES (1)

S
No. |BR@ES ||| L[5 | E% e DESCRIPTION
PARTS NO.|&|2|&| 2| aTY

1 119473 k[ k|*x[x]| 1 [+FEFSA/1— Screw driver (cross type)
2 8121 kx| k| *x| 1 |[FTA75—U]N) Screw driver (small)

3 (8120 *|*k|k|*x| 1 |FSAs8—(h) Screw driver (middle)

4 18118 k(x| *|*| 1 |FTA/3—(K) Screw driver (large)

5 |8124 ¥ *|*x|*| 1 |[E=Z—IILHAR—(K) Machine cover {large)

6 [8132-A x| x| x| 1 [EfGRE Accessories pack

7 (8125 * | % | k| % 1 JBEL Qiler

§ (11193 x| x| x|*| 1 |iH Qil

9 [NO122 * | k| k| * 3 |# DPX17 #22 Needle DPX17 #22

10 115041 *¥|*x|*|*| 6 |RE> Bobbin

11 {15101 kx| *x|x| 1 |HBEBSEVE Bobbin winder complete
12 (13098 kx| *x|*x]| 1 [R&FILBVE Pedal complete

13 {13089 | x| x| x| 1 B Oil pan

14 113383 *lk || k]| 1 [R—X Machine base

15 (13004 x| x| x| x| 1 [BRFH Bed hinge

16 |37100 k| % || x| 6 [WEFEDHRL Screw M6X1.0 L=10

17 113006 ¥ x| x| x| 1 |82 Bed clamp

18 119403 x[*| x| x| 1 [fBiEHHRHC Screw 1/4X28 L=54

19 |13388-A k| k| k[ %] 1 [BEARILE Screw M6X1.0 L=20

20 (13008 x|k |k|*| 1 [Twio— Washer

21 |13096 x| *x|%x| x| 4 [M/Nh4al Screw 5/16X18 L=75

22 |13096—-N | x| *| x| 4 [Fvb Nut 5/16X18

23 [13096-W ¥k *k|*| 4 Tyl r— Washer

24 (10747 ®| k| k|x| 1 [RALUF 1/16 Hexagonal wrench 1/16
25 119457 *| k| %[x| 1 |7RALF 2.5mm Hexagonal wrench 2.5mm
26 (19458 *|*|x|*x| 1 |RELF 3mm Hexagonal wrench 3mm
27 (19459 ¥ | *[*k|x| 1 [ZRALUF 4mm Hexagonal wrench 4mm
28 |19462 k| kx| x| 1 |[AHARLF 10X11 Double head wrench 10X11
29 14202 | x[*x]|*x]| 1 [Rs/VF 9X8 Spanner 9X8

31 |13079 *| % | x| x| 1 [{EU (1000) Chain 1000mm

32 |35254 *|*x|*x|*x| 1 |FRITEyr Thread unwinder complete

20




FEm(2)
ACCESSORIES (2)

21



{TIEm(2)
ACCESSORIES (2)

— 1
No. [ B&ES |L|3|L|3[ER L DESCRIPTION
Oio|jm|m
PARTS NO.|®|® ||| QTY
1 [13425C k%% x| 1 [RJLFH—FER) Belt guard complete
2 [13425 k| k| %[ x| 1 |RJLEH—EERE Belt guard body
3 |13426 *[*k[*[*| 1 [RJIrH—FEHN— Belt guard top cover
4 113427 x| x| % | x| 2 [NJPH—FILEHEE Belt guard set plate
5 16339 |k |k k| 2 [NJLbH—FEH/S—1EHHL  |Screw 1/8X44 L=4
6 |[10559 *[ k[ x[x]| 1 |NJLMH—FFRELESHRCA) Screw 4.5X32 L=8
7 [11162 x| % | %[ %] 1 [RLM—FERELEHRLCEB) Screw 3.4X36 L=54
8 |14024 *|*|*| x| 2 [ R)FH—FILHEEIESHRL  [Screw 3/16X32 L=9.5
9 16287 k| k| *| k| 2 [Tyl y— Washer
10 |50103 * x| x x| 2 [Fuk Nut 3/16X32
11 10561 w |k | k| x| 2 |[RJLEH—FERELEDRAL(TF) |Screw 11/64X32 L=6.5
12 11142 k| k|| x| 2 |DTwiip— Washer
13 |13753 *| k| * x| 1 [#BIYH—F Belt guard rear cover
14 |15081 *| x| x[%]| 2 |KKU Wood screw
15 |11142 | k| k| k| 2 |[Tylry— Washer
16 |13429 * x| *|%| 1 |NJILFH—Fi#BiR Belt guard side cover
17 [15081 *|*x|*|*%| 2 |KiKL Wood screw
18 |11142 k| k| k| x| 2 [Tyl yr— Washer
19 111830 *[x|x|{x| 1 |WeIh( Thumb screw

22




1B & (-8BLV, -8BLV-1)
ACCESSORIES (-8BLV, —-8BLV-1)

23



{185 (-8BLV, 8BLV-1)
ACCESSORIES (-8BLV, 8BLV-1)

.
No. |BR@ES ||| LS| EH TE DESCRIPTION
PARTS NO.|2|&|® || aTY
1 (13260 —|*x|-]|*] 1 [F—TER Tape stand plate
2 |13261 —|*|{-|*| 1 |F—TSHREHNT— Collar
3 (11830 - *|-|*] 1 [fC Screw 9/64X40 =58
4 113263 |- *| 1 |F—T2RE Tape stand rod
5 (13264 - *|-|*| 1 |Fuk Nut M8X1.25

24




AFa
OPTION

~JLNH—FEL
WITHOUT BELT GUARD

O
~NJLAH—FFY
. WITH BELT GUARD
4
® O

25




F T3

OPTION
-7
No. |BR@ES ||| 0|2 E% e DESCRIPTION
o|o|m|m
PARTS NO. | ||| QTY
1 |17373-A k| * || k| 1 [BBHBITZIHE I —FEL) [Synchronizer support rod for machine
without belt guard
2 150409 k[ k] 1 |Fub(RJILT—FEL) Nut for machire without belt guard
3 |30168 k| * | % x| 1 [BHEBIIERILMT—FEHY) |Synchronizer support rod for machine with
belt guard
4 150409 k[ x| x| *| 2 [Fyb(XJLEH—FFY) Nut for machine with belt guard

26




SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho, Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561 (Overseas dept.)

FAX: 81-47-420-3560

E—mail: export@seiko—sewing.co.jp
http://www.seiko—sewing.co jp./

tAO—3IL e

T273-0018 FIE R MET K BE2-13-6
TEL: 047-420-3561, IP&E:E : 050-3535-3491
FAX: 047-420-3560

E—mail: eigyo@seiko—sewing.co.jp

(ENEX)

Parts No. PB62203 (0915)

Rev.6.2



